www.bosal.com/catalog |

r

o )

Part number: 083-871
Type number: 083-871
Class A50-X

Skoda Octavia sed., com., RS, Scout 2013 -
VW Golf, GTI, Sportsvan 2012 -
Audi A3, limousine, Cabrio, S-lin, Q2 S-line, Q2 2012 -
Seat Leon, SC, FR, SC FR, SC FR Edit., X-PERIENCE, ST, STFR 2013 -

Instrukcja montazu
MopAafgoK ycTaHOBKN

r
.

Instruction de montage

~\
J

@ E20*55R02/02*006938*00

- }
o J D-9,50kN

1 800kg 100kg

Instrucciones de montaje  Montagehandleiding

Montagevejledning

Navod k montazi

Monteringsveiledning

x 0,00981

D (kN)

Fitting instruction Montageanleitung Istruzioni di montaggio Monteringshandledning

Szerelési utasitds  Asennusohje

X
Date: 18-10-2024 ¥



Rys. 25a

65°
45°

100 max
140 32 min;

o
min. 65 min, 250 max.

1

" T °FK

min) T

45°
min.

45°
max. 420
350

Nalezy zagwarantowac przestrzen
swobodng wedtug zatgcznika VI,
rysunek 25a/b Regulaminu EKG
ONZ 55.01 przy dopuszczalnym
ciezarze catkowitym pojazdu.

The clearance specified in appendix
VII, diagram 25a/b of Regulation No.
55.01 UN EU must be guaranteed at
laden weight of the vehicle.

min.

30° max.

L’espace libre doit etre garanti
conformement a 'annexe VI,
illustration de la reglements
55.01 CE pour un poids total en
charge autorise du vehicule.

@ Der Freiraum nach Anhang VI,

Abbildung 25a/b der Vorschriften
55.01 EG ist zu gew 25a/b
ahrleistenbei zulassigem
Gesamtgewichtdes Fahrzeuges.

Moment skrecajgcy dla srub i nakretek (8.8)
Torgue settings for nuts and bolts (8.8)
M8 25Nm
M10 55Nm
M12 85Nm
M14 135Nm
M16 195Nm

(Qokm —==— (3}1000Km

ba==l

Date: 18-10-2024 | Version: 01




Sruba M10x35-8.8 ; Bolt
Podkt. sprez.10,2 ; Spring Washer
Podkt. okr, D30x 210,5x 3, Plain Washer

Nakretka M12 ; Nut
Podkt. sprez.12,2 ; Spring Washer
Podkt. okr. 13 ; Plain Washer

Sruba M12x70-8.8 ; Bolt B

Sruba M10x35-8.8 ; Bolt
Podkt. sprez.10,2 ; Spring Washer
Podkt. okr, D30x 210,5x 3, Plain Washer

M12x70 2
A X1 M10x35 4
=
@“ M12 2
B x1
@30x310,5x3 4
C X1
13 2
@ 12,2 2
10,2 4

Date: 18-10-2024 | Version: 01
w3 =1=] |




18YSEN UIEld /€ XG 0L X0ED YO PpOd
J8ysen bulds ! z'p) zaids ‘ppod

log ' 8'-GEX0LN eqnig

Jjog ' 8'8-0/XZII eqnig

Date: 18-10-2024 | Version: 01

<-$L0Z  UBAS)OAS Jjo9 M/
<€loc 1LO #109 MN
<cloc 409 MA
<-$L0Z 8oUBlIs4-X U08T JBaS
<€l0c  H41S uoaijess

==l

<€loc 1S uoajjess
<€loc JS uoa] jess
<€Loc uoaijess
<9i0c 2o lpny 4 19) ¢ Pld L Pid ¢ Pd b Pd
<-9l0c aull-S co Ipny

18YSep) Uleld ' €} 1o ppod
Jaysey bulds ! 7'z, z31ds ‘ppod

NN 2N expaneN

<102 ougep gy pny
<Pl duISnWIT gy jpny

<Zl0z £V 1pny
¢ Pd Z Pd <pl0Z  N09S EINEJOD BPOYS

<-£L0Z SY 1qui0D eInej0 epoys

<€L0Z  1quOD BINBo0 EPOYS

<6102 SY BINEI90 BPOYS

<€L02 BINEOD EPOYS

JBYSENT UEId " € X5 0L X060 PiDod <rioe SRS TR eIy
J8ysey) buuds : 20y 781ds ‘pypod I Pid -+ Pd

jjog ' 8'§-GEX0LN eqIg




Desenrosque la cubierta lateral derecha del chasis del automovil.

Desmontar las luces y el parachoques.

Desmontar la barra del parachoques (ya no sera necesaria)

Limpiar los oricios de fabrica en el chasis.

Apretar la barra del gancho A com tornillos M10x35 8.8 (punto 1 0 2).

Cortar la parte inferior del parachoques, en su eje, para una abertura para el soporte del balén.
Montar el parachoques, las luces y la cubierta derecha del chasis.

Apretar todos los tornillos con el par segun la tabla anterior.

Apretar la bolay la placa de la toma eléctrica.

Unscrew the shield on the left side of the chassis.

Disassemble the lamps and bumper.

Unscrew the bumper bar (it will not be used any more).

The technological holes in the frame side members make permeable.

Screw the main bar A with bolts M10x35 8.8 (point 1 and point 2).

Cut out the fragment in the lower part of the bumper, in its axle, to place handles of the ball.
Assemble the bumper, lamps and screw the right shield to the chassis.

Fix the ball and electric plate with bolts M12x70 8.8.

Connect the electric wires.

AN

Dévisser la protection du c6té droit du chassis de la voiture.

Démonter les lampes et le pare-chocs.

Dévisser la poutre de choc (elle ne sera plus utilisée).

Libérer les orices d'usine sur les longerons.

Visser la poutre du crochet A a l'aide des boulons M10x35 8.8 (point 1 et point 2).

Réaliser une coupure dans la partie inférieure du pare-chocs, dans son axe, pour y monter les manetons de boule.

Monter le pare-chocs, les lampes et la protection droite du chassis.
Serrer tous les boulons avec un couple de serrage selon le tableau.
Visser le crochet d'attelage et le socle de prise électrique.
Raccorder le circuit électrique.

J
\

Schrauben Sie den Sto3fanger und die Abdeckung von rechten Seite der Sto3fanger ab.
Schrauben Sie die Stof3stange ab (sie wird nicht mehr verwendet).

Die Locher an den Seiten der Metallklammern machen durchlassig (diese Locher sind verklebt).
Setzen Sie die Seitenelemente der Hauptleiste in die Metallklammern ein und schrauben Sie sie mit
den Schrauben M10x35 8.8 fest (Punkt 1 und 2).

Einen Ausschnitt im unteren Teil der Sto3stange, in ihrer Achse.

Ziehen Sie alle Schrauben entsprechend der Drehmomenteinstellung fest - siehe Tabelle.
Schrauben Sie den StoB3fanger fest und die Abdeckung schrauben.

Befestigen Sie den Ball und die elektrische Platte.

SchlieBen Sie die elektrischen Kabel an.

_
\

(o N N NN ()

Odkrecic¢ ostone po prawej stronie od podwozia samochodu.
Zdemontowac lampy i zderzak.

Odkreci¢ belke zderzeniowa ( nie bedzie juz potrzebna).

Udrozni¢ otwory fabryczne na podtuznicach.

Belke haka A przykreci¢ srubami M10x35 8.8 (pkt 1 i pkt 2).

Wykonac wyciecie w osi, w dolnej czesci zderzaka otwor na uchwyty kuli.
Zamontowac zderzak, lampy i prawg ostone do podwozia.

Dokreci¢ wszystkie Sruby z momentem wedtug tabeli.

Dokrecic kule i blache gniazda elektrycznego.

Podtaczy¢ instalacje elektryczna.

AN

/

Date: 18-10-2024 | Version: 01
w5 =1=] |







\A Audi A3 Cabrio S-line

~e
.

.
~
.

==l

Date: 18-10-2024 | Version: 01




VAN

Seat Leon
Seat Leon SC

.
.
.

30

Seat Leon FR
Seat Leon SCFR

.
.
.
.
~.
.
.

==l

Date: 18-10-2024 | Version: 01




Skoda Ocravia

Skoda Ocravia Combi
Skoda Ocravia RS

Skoda Ocravia Combi RS

Skoda Ocravia Scout

==l

Date: 18-10-2024 | Version: 01




Skoda Octavia IV Limousine —=
Skoda Octavia IV Combi

hmsal Date: 18-10-2024 | Version: 01




Date: 18-10-2024 | Version: 01




